| 6 | 7

Y/
»

W

!\/
Q1LY
1Y)

1,

®

Parts List
ltem | Qty Part Number Description | Material
1 2 |C-Beam Gantry Plate XLarge v1 Steel
2 1 |GT2 Timing Pulley 30 Steel
Tooth(Mirror)(Mirror)
3 1 [Micro Limit Switch Steel
4 1 |C-Beam 40x80x300 Linear Rail Steel
5 1 |STL - Y motor mount Steel
6 1 |Low Profile Screw M5 M5 x 20 Steel
7 1 |Low Profile Screw M5 M5 x 20 (1) Steel
8 1 |Low Profile Screw M5_M5 x 20 (2) Steel
9 1 |Low Profile Screw M5 M5 x 20 (3) Steel
10 2 |Low Profile Screw M5 M5 x 20 (5) Steel
11 1 |Low Profile Screw M5 M5 x 20 (6) Steel
12 2 |Low Profile Screw M5_M5 x 20 (7) Steel
13 1 |M5 lock nut Steel
14 4  |Low Profile Screw M5_M5 x 8 Steel
15 1 | Zebra skin Steel
16 2 |Low Profile Screw M5 M5 x 25(Mirror) Steel
17 2 |Low Profile Screw M5 M5 x 25 Steel
(1)(Mirror)
18 3 |Solid V Wheel_Straight Steel
19 3 |Solid V Wheel_Eccentric Steel
20 1 [Nema 17 Stepper Motor v1 Steel
21 1 |STL -Y Idler mount Steel
22 1 |STL - belt clamp Steel
23 1 |GT2 Belt 760mm Steel
24 1 |Smooth Idler Steel
Dept. Technical reference Created by Approved by
Stephen Cia 6/29/2017
Document type Document status
Title DWG No.
Free Standing Base crane x b
Rev. Date of issue Sheet
1/1




	Sheets and Views
	Sheet1


